NPDES Permit No. MA0100897
Page 1 of 23

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53),

The City of Taunton
Department of Public Works

is authorized to discharge from the facility located at

Taunton Wastewater Treatment Plant
825 West Water Street
Taunton, MA 02780
and one combined sewer overflow (CSO)

to receiving water named Taunton River (Taunton River Basin - MA62-02)
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.
[...]
There is one combined sewer overflow (CSO) that also discharges to the Taunton River (Outfall
004). The locations of the outfalls are shown on Figure 1.

The treatment plant and Taunton collection system are owned by the City of Taunton and are
currently operated under contract by Veolia Water (formerly PSG/USFilter). Veolia submitted
the application for renewal of the NPDES permit as required by 40 CFR §122.22(b). The City
shall be the sole permittee for the treatment plant and CSO discharge, as of this permit
reissuance, consistent with other contract operated publicly owned treatment works (POTWs).
The Towns of Raynham and Dighton shall be co-permittees for their collection systems that
discharge to the Taunton WWTP.

II. DESCRIPTION OF DISCHARGE

Quantitative descriptions of the discharge in terms of significant effluent parameters based on
recent discharge monitoring reports (DMRs) for June 2010 through June 2012 may be found in
Fact Sheet Table 1 (attached).

III. RECEIVING WATER DESCRIPTION

The Taunton WWTP discharges to segment MA62-02 of the Taunton River, extending from the
Rte 24 Bridge to the Berkley Bridge in Dighton/Berkley. The Massachusetts Surface Water
Quality Standards (MA SWQS) at 314 CMR 4.06 — Table 18 classify this segment of the River
as Class SB-Shellfishing (R) and CSO.



NPDES No. MA0100897 Page 4 of 45
Fact Sheet

Class SB - These waters are designated as a habitat for fish, other aquatic life and wildlife
and for primary and secondary contact recreation. In approved areas they shall be suitable
for shellfish harvesting with depuration (Restricted Shellfish Areas). These waters shall
have consistently good aesthetic value. (314 CMR 4.05(4)(b))

Restricted shellfishing areas are designated as "(R)". These waters are subject to more
stringent regulation in accordance with the rules and regulations of the Massachusetts
Division of Marine Fisheries pursuant to M.G.L. c¢. 130, § 75. These include applicable
criteria of the National Shellfishing Sanitation Program. (314 CMR 4.06(1)(d)5)

CSO - (314 CMR 4.06(1)(d)11) These waters are identified as impacted by the discharge
of combined sewer overflows in the classification tables in 314 CMR 4.06(3). Overflow
events may be allowed by the permitting authority without a variance or partial use
designation provided that:

a. an approved facilities plan under 310 CMR 41.25 provides justification for the
overflows;

b. the Masssachusetts Department of Environmental Protection (MassDEP or the
Department) finds through a use attainability analysis, and EPA concurs, that
achieving a greater level of CSO control is not feasible for one of the reasons
specified at 314 CMR 4.03(4);

c. existing uses and the level of water quality necessary to protect the existing
uses shall be maintained and protected; and

d. public notice is provided through procedures for permit issuance and facility
planning under M.G.L. c. 21, §§ 26 through 53 and regulations promulgated
pursuant to M.G.L.c. 30A. In addition, the Department will publish a notice in the
Environmental Monitor. Other combined sewer overflows may be eligible for a
variance granted through permit issuance procedures. When a variance is not
appropriate, partial use may be designated for the segment after public notice and
opportunity for a public hearing in accordance with M.G.L. c. 30A.

No variance or use attainability analysis has been submitted or approved, so CSO discharges
must comply with all applicable water quality standards.

The current permit incorrectly lists the Taunton River segment at the point of discharge as Class
B (freshwater). The draft permit corrects this error. Effluent limitations for fecal coliform and
total copper have been made more stringent based on the SB criteria.

The Massachusetts 2010 303(d) list (Category 5 of the Year 2010 Integrated List of Waters) lists
this segment of the Taunton River, Segment MA62-02, as impaired due to pathogens. The
segments of the River downstream of this segment, to the mouth of the River at the Braga Bridge
in Fall River, are listed as impaired for pathogens and organic enrichment/low dissolved oxygen.
Mount Hope Bay, which receives the discharge of the Taunton River, is listed as impaired for
fishes bioassessments, total nitrogen, dissolved oxygen, temperature, fecal coliform and
chlorophyll-a.



NPDES No. MA0100897 Page 5 of 45
Fact Sheet

IV.  LIMITATIONS AND CONDITIONS
The effluent limitations and monitoring requirements may be found in the draft NPDES permit.
V. PERMIT BASIS: STATUTORY AND REGULATORY AUTHORITY

The Clean Water Act (the “CWA”) prohibits the discharge of pollutants to waters of the United
States without an NPDES permit unless such a discharge is otherwise authorized by the Act. A
NPDES permit is used to implement technology-based and water quality-based effluent
limitations as well as other requirements including monitoring and reporting. This draft NPDES
permit was developed in accordance with statutory and regulatory authorities established
pursuant to the Act. The regulations governing the NPDES program are found in 40 CFR Parts
122, 124 and 125.

Under Section 301(b)(1)(B) of the CWA, POTWs are required to achieve technology-based
effluent limitations based upon secondary treatment. The secondary treatment requirements are
set forth in 40 CFR Part 133 and define secondary treatment as an effluent achieving specific
limitations for biochemical oxygen demand (BOD:s), total suspended solids (TSS), and pH.

Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent limitations based on
water quality standards. The MA SWQS, 314 CMR 4.00, include requirements for the
regulation and control of toxic constituents and also require that EPA criteria, established
pursuant to Section 304(a) of the CWA, shall be used unless a site specific criteria is established.
Massachusetts regulations similarly require that its permits contain limitations which are
adequate to assure the attainment and maintenance of the water quality standards of the receiving
waters as assigned in the MA SWQS, 314 CMR 4.00. See 314 CMR 3.11(3). Additionally,
under 40 CFR. § 122.44 (d)(1)(i), "Limitations must control all pollutants or pollutant parameters
which the Director determines are or may be discharged at a level which will cause, have the
reasonable potential to cause, or contribute to an excursion above any state water quality
standard."

VI. EXPLANATION OF THE PERMIT’S EFFLUENT LIMITATIONS
A. TREATMENT PROCESS AND COLLECTION SYSTEM DESCRIPTION

The Taunton WWTP is engaged in the collection and treatment of municipal wastewater,
including industrial wastewater from 12 non-categorical significant industrial users and 10
categorical industrial users (including a semiconductor manufacturer, battery manufacturer and
metal finishers). This is a smaller number than noted in the previous draft permit as a number of
industrial users have closed since the last draft permit was issued, including several metal
finishers. The facility provides advanced treatment and single stage ammonia-nitrogen removal.
Figure 2. The wastewater treatment processes are as follows:

At the headworks, wastewater passes through one of two mechanically cleaned bar screens or a
bypass bar rack. Lime is added for pH control and flocculation. After screening, the wastewater
passes through a distribution structure and then to one of three primary settling tanks. Grit is
removed by pumping primary sludge to a cyclone degritter. After settling, the flow continues on



NPDES No. MA0100897 Page 6 of 45
Fact Sheet

through one of two parallel treatment trains. Each treatment train, or “Battery,” consists of a
bank of three aeration tanks and two secondary settling tanks. Battery 2 is twice the size of
Battery 1 and the flow is split approximately 2/3 to 1/3, with adjustments depending on treatment
performance. After settling, the recombined flow is sent to the chlorine contact chamber where
it is disinfected with the flow paced addition of liquid hypochlorite and dechlorinated with
bisulfate. Defoamer is added for suppression of foam at the discharge. The effluent passes
through a reaeration cascade to a 36-inch pipe leading to a headwall on the bank of the Taunton
River. Sludge is dewatered by centrifuge and is sent for co-disposal at the Taunton Municipal
Sanitary Landfill.

The treatment process described reflects a treatment plant rehabilitation and upgrade project
completed in 2004. The rehabilitation and upgrade included the construction of increased
pumping capacity, conversion of the activated sludge aeration facilities from pure oxygen to air,
addition of two new aeration tanks, replacement of the influent screens, and rehabilitation of the
primary clarifiers.

The sewage collection system is partially combined, with over 150 miles of sewer and 20 pump
stations in the municipalities of Taunton, Raynham, Dighton and Norton. Table 2 below shows

the number of households served in each municipality.

Table 2. Communities served

Town Households served by WWTP
Taunton 13,000

Raynham 4,120

Dighton 560

Norton 40

Some of the collection system is over 100 years old, and is subject to large amounts of inflow
and infiltration. As of 2006, at least 300 manhole covers in the system had holes drilled in them
so that they act as catch basins during storm events, and an additional 33 manholes had
combined drainage and sanitary pipelines in the same structure (August 28, 2006 letter from
Veolia Water). This results in high peak flows under wet weather conditions. The highest
maximum daily flow reported by the facility since 2001 is 21.8 million gallons per day (MGD),
recorded in October 2005; the facility also exceeded 20 MGD in maximum daily flow in April
2010 (20.7 MGD).

Pursuant to an Administrative Order (AO) issued by EPA (EPA AO Docket No. 08-042) in
September, 2008 and a MassDEP Administrative Consent Order from April 2005, the permittee
has undertaken a seven phase program to address high priority improvements required for the
collection system, including manhole repairs and rehabilitation, sewer and service lateral line
replacement and/or relining, and private inflow source elimination. According to the permittee’s
2010 Inflow/Infiltration Report, the City has removed 4.49 MGD of inflow and infiltration from
the system from 2005 to 2010. An overall reduction in flows is confirmed by the facility’s DMR
data: twelve month average flow ranged between 7.4 and 9.1 MGD in 2004-05 as compared to a
range of 6.5 to 7.6 MGD in 2010-11. Work remains to be done, however, as indicated by
continued high peak flows in wet weather (e.g April 2010 maximum daily flow of 20.7 mgd).



NPDES No. MA0100897 Page 7 of 45
Fact Sheet

There is one remaining combined sewer overflow (CSO) on West Water Street, Outfall 004.
Pursuant to the 2008 AO, the City is required to continue working on improving its collection
system and to evaluate its ability to eliminate the CSO outfall through the collection system
improvements. If the collection system improvements by themselves will not eliminate the CSO
outfall, the AO requires that the City submit a plan and schedule for additional options; the target
elimination date set in the AO is October 2013.

The City has also prepared a comprehensive wastewater management plan (CWMP) as required
by the 2005 MassDEP order, and has submitted a Draft Environmental Impact Report (DEIR).
The Secretary of the Executive Office of Environmental Affairs (EOEA) issued a Certificate on
the DEIR on October 30, 2009 (EOEA No. 13897), and the City is currently completing the
Final Environmental Impact Report. As described in the DEIR, the City proposes to expand its
sewer system to encompass an additional 14 priority needs areas throughout the city that are
currently served by on-site wastewater disposal systems, involving the expansion of the
wastewater collection system, an upgrade of the WWTP for nutrient control and future flow
capacity, and implementation of a plan to eliminate the CSO. The project would require the
expansion of the wastewater treatment plant to a design flow of 10.2 MGD to handle the
wastewater from the priority needs areas, future infill development within existing areas and
projected additional inter-municipal flows.

B. DERIVATION OF EFFLUENT LIMITATIONS
1. Available Dilution

Water quality based limitations are established with the use of a calculated available dilution.
Title 314 CMR 4.03(3)(a) requires that effluent dilution be calculated based on the receiving
water 7Q10. The 7Q10 is the lowest observed mean river flow for 7 consecutive days, recorded
over a 10 year recurrence interval. Additionally, the plant design flow is used to calculate
available effluent dilution.

The plant design flow used to calculate the dilution factor for the current permit was 8.4 mgd
(13.0 cfs). The City in its application requested that a design flow of 9 MGD be used, consistent
with estimates made by its consultant that the current upgraded treatment plant capacity would
be 9 MGD. Because this design flow has not received final state approval, and because such an
increase would not be consistent with MassDEP’s antidegradation regulations, we have used 8.4
MGD in our calculations. A further discussion of this decision follows in the Flow section.

The nearest USGS river gage station to the discharge is located near Bridgewater (USGS Station
No. 01108000). The 7Q10 flow at the Taunton Treatment Plant has been calculated using the
7Q10 flow at the Bridgewater gage and adjusting it based on drainage area. The 7Q10 for the
Taunton River at the Bridgewater gaging station is 22.9 cfs, using daily flow data from 1931 to
2002. The drainage area at the gage is 261 square miles. The drainage area at the Taunton
WWTP is about (360) square miles, per the USGS Taunton River Gazetteer.

Using drainage area ratios the 7Q10 at the POTW is 22.9 x 360/261 = 31.6 cfs.

The dilution factor for the Taunton WWTP can then be calculated using the following equation.



NPDES No. MA0100897 Page 8 of 45
Fact Sheet

Dilution Factor = Daily average design effluent flow + river flow (7Q10)
Daily average design effluent flow

(13.0cfs +31.6 cfs) / 13.0cfs=3.4
2. Flow

The draft permit continues the flow limit in the current permit of 8.4 mgd. Flow is to be
measured continuously. The permittee shall report the annual average monthly flow using the
annual rolling average method (See Permit Footnote 2). The monthly average and maximum
daily flow shall also be reported.

As described earlier, the permittee has requested that the flow limit be increased to 9 MGD based
in the estimate of design flow made by its consultant. EPA will not consider that request until
the State has approved a design flow pursuant to its antidegradation policy. As the permittee is
subject to the SRF process, the State does not anticipate approving any increase in design flow
until the permittee has completed the Environmental Impact Report (EIR) for its CWMP and
received an EOEA certificate. Mass DEP, Implementation Procedures for the Antidegradation
Provisions of the Massachusetts Surface Water Quality Standards, 314 CMR 4.00 (10/21/09).
The permittee has completed a draft EIR and is currently preparing a final EIR.

Additionally, any increase in authorized flow and increase in pollutant discharge can only be
authorized in compliance with water quality standards, including antidegradation. As has been
shown previously, the Taunton River and Mount Hope Bay are not currently attaining water
quality standards. The reach of the Taunton River immediately below the Taunton WWTP
discharge is impaired for pathogens, and the lower reaches of the Taunton River are impaired for
pathogens and organic enrichment/low dissolved oxygen. Mount Hope Bay is impaired for
fishes bioassessments, total nitrogen, dissolved oxygen, temperature, fecal coliform and
chlorophyll-a.

The Taunton WWTP discharge is only one source of pollutants to a waterbody receiving